
1

24

26

8182

42

37

39

14

7

11

45

4

31

32

39

58

62

54

74

72

50

33

52

61

25

18

47

16

20

13
8

9

16

3

6

5

17

78

48

56

49

51

71

33

79

70

70

57

41
43

77

28

29

44

83

22

23 21

36

46

1

15

76
68

67
66

53

59

65
64 69

35

16

19

38

13

12

10

73
27 2

80

34

55

75

60

63

40

25



Remeha wall hung boilers

Remeha Quinta 85 Broag Ltd.

Art.No. Description Position
No.

Price in GBP

56168 Casing side left + right 1 4,04
55994 Flue gas pipe q65 din 100 3 8,33

S57163 Cap forconnection piece chimney 4 0,48
S54764 Flue connection d=150mm concentric 5 3,38

57592 Frame incl. Top plate Quinta 85 5 0,00
S54763 Flue connection d=100mm excentric 5 4,44

54780 Flue connection 100mm dia 6 8,49
S49297 Flue gas temp. sensor ntc 12kohm 3% 8 8,06

49298 Grommet flue gas temperature sensor 9 0,17
46850 Plug in sleeve for sensor pressure gauge 10 0,81
49833 Automatic air vent ¼", excl. Water-seal <46850> 10 4,53
57485 Wall bracket boiler 11 1,69
54278 Grommet for aav to casing 12 0,32

S44698 Sensor flow/return and block 12k/007 13 5,91
57483 Suspension bracket heat exchanger Quinta 85 14 0,00
57010 Distance holder frame Quinta 85 15 0,00
48950 Screw m4x 10 16 0,02

S55924 Cable ignition c/w cap 17 9,54
S54339 Ignition electrode crni 18 6,07

53489 Gasket for ignition electrode 19 0,24
54822 Inspection glass mounting bracket 20 0,17

S57240 Heat exchanger Quinta 85 21 0,00
S45004 Inspection glass 32x32x3 with gasket 22 0,81

35458 Gasket for inspection glass 23 0,17
S53477 Heat exchanger front plate 24 49,41

54755 Nut m6 25 0,08
54731 Insulation front plate heat exchanger 26 7,20

S57477 Burner Furigas 85 kW 28 0,00
56987 Bolt m6 29 0,00
57469 Gasketpipe sleeve Quinta 85 31 0,00
57484 Pipe sleeve Quinta 85 32 0,00
54798 Hinge pin (instrument door) 33 1,13

S57478 Fan MVLRG148/1200-3633 Quinta 85 34 0,00
56151 Gasket for fan 35 0,41
57241 Gasket frontplate quinta 45/66 36 1,81
54777 Sealing for venturi 37 0,08
57488 Venturi CVI 050 Quinta 85 38 0,00
48512 Nut m5x10 39 0,02
54768 Gasket gascombiblock/venturi 40 0,98
57828 O-ring gaspipe Ø 26.8 x 22 x 2.5 41 0,00
57468 Return pipe cental heating 42 0,00
57827 Flange for gasblock 43 0,00
57470 Gasket for condensate connection 44 0,00
57482 Bottom plate cable support 45 0,00
57475 Clamping bracket Quinta 85 46 0,00
21473 Toothed spring ring a4,3 47 0,02

S57479 Gasblock VK8115VB1008B 48 0,00
57487 Box instrument panel 49 0,00
54789 Adaptor support 50 1,54
48908 Tule 51 0,00

S54802 Pcbdisplay print 52 18,52
54794 Snapper for control box 53 0,41

S57480 Bottom plate cable support 54 0,00
56196 Casing front panel top trim 55 1,37
54783 Casing front 56 14,47
56195 Casing front panel bottom trim 57 1,37
57460 Bottomplate cable support 58 0,00
43331 Compensating controller cover plate 59 1,37
54797 Panel tem front plate 60 2,67
30678 Screw sheetmetal 4.2x25 61 0,02

Terms of use: 14/03/2003 - 31/12/2003 1 - 7



Remeha wall hung boilers

Remeha Quinta 85 Broag Ltd.

Art.No. Description Position
No.

Price in GBP

57466 Bottom plate cable support 62 0,00
S56087 Housing tem (open) 63 5,84

56106 Kast tem gesloten uitvoering 63 1,94
56938 Pressure gauge + tulle 64 3,29
54813 Inspection window plastic 65 0,81

S55038 Print am3-2 (3 relais) 66 16,84
S55443 Board print interface 0-10v 67 29,71

54800 Panel display 68 1,30
54801 Door display 69 4,21
54811 Magnet round 8mm for door closure 70 0,81
57474 Bottom plate cable support 71 0,00
57486 Bottom plate cable support 72 0,00
57467 Flow pipe central heating 73 0,00
49196 Cable support 74 0,56
55422 Sticker user instructions 75 0,00
54812 Documentation holder a5 76 2,42

S57926 Siphon cup + inlet pipe 77 0,00
55571 Floor plate clapper 79 3,07
51103 Sealingring 44x32x4mm 80 0,24

S57351 Lockplate for burner 82 0,00
56155 Gasket 23.8 x 17.2 x 2mm (for injector) 83 0,17

Terms of use: 14/03/2003 - 31/12/2003 1 - 8


	Quinta Homepage.pdf

